

Hubei Aosina Chem-tech CO.,Ltd

Email:xiongling@aosinachem.com Website:http://aosinachem.com/

TEST REPORT

品名				
Product	Name		4-CDC	
批号		XNL170510	化验单号	170510
Batch	No		Report No	
生产日期		2017/6/01	报告日期	2017/6/01
Produce Date			Report Date	
数量		30kg	检验依据	企业标准
Quantity			Ref. Standard	Enterprise Standard
		检验项目及结果		
		Results Of Analysis Tests		
检验项目		企业标准		检验结果
Test		Enterprise Standard		Results Of Analysis
		白色或类白色结晶性粉末		
性状		White or practically white crystalline		符合
Description		powder		conform
干燥失重		≤0.5%		0.2%
熔点		176℃~181℃		177℃ ~ 181℃
Melting Point				
比旋度		+25°~+31°		+27°
Specific Rotation				
含量		97.0~102.0%		99.2%
Assay				
结论		本品符合 企业标准		
Conclusion		The specification conform with		
质检科长		张强	复核员	王明